

SCHEMATIC DIAGRAM OF ACCESSORY

NO.	PART NAME	PART NO.	SPECIFICATION	REMARK
1	COVER GROUPS	P02901		
2	AIR IMPACT WRENCH	PDM-1V		
3	CONTROL VALVE	P02013		
4	MOTOR HOUSING	P02008	ADC 12	
5	THROTTLE VALVE	P02009	ϕ 21x57.4	
6	PLUNGER STOP PLATE	P02010	SPCE	
7	THROTTLE PLUNGER	P02011	S45C	
8	SPRING	X00052	SWPA ϕ 0.5x13	
9	O-RING	Q00050	SBR	
10	THROTTLE VALVE	P02012	S45C	
11	HOUSING COVER GASKET	Q10001	T1.6	
12	MOTOR GASKET	Q10002	ϕ 39.2xT1.6	
13	MOTOR PIN	U42055	S45C ϕ 2x55	
14	BEARING	B00001	626Z	
15	REAR END PLATE	P02016	ADC 12	
16	ROTOR	P02017	S45C	
17	ROTOR BLADE	P02018		
18	CYLINDER	P02019	S45C	
19	FRONT EBT PLATE	P02020	ADC12	
20	OIL SEAL	Q20001	ϕ 6x ϕ 10x ϕ 16	
21	BEARING	B00002	628z	
22	HAMMER CAGE GASKET	P02078	ϕ 3.5x ϕ 37.7x ϕ 44.7	
23	HAMMER PIN	P02076	ϕ 3.5x ϕ 39.7x ϕ 46.7	
24	HAMMER CAGE	P02075	ϕ 10x ϕ 34xT0.3	
25	DOG	P02077	Fc15	
26	ANVIL	P02074	SNM 220	
28	HAMMER CASE	P02072	Fc15	
29	OIL PLUG	T98012	M8x12	
30	OIL SEAL	Q20002	ϕ 12.5x ϕ 20.5xT3.6	
31	RUBBER NOSE GUARD	P02073	ϕ 12.6x15	

PARTS LIST

NO.	PART NAME	PART NO.	SPECIFICATION	REMARK
32	WASHER	W20050	φ 5	
33	SCREW	T60001	M6x25	
34	AIR INLET BLOCK	P02002	ZDC1	
35	SPRING	X00051	SWPA	
36	REGULATOR BALL	P02003	φ 2	
37	O-RING	Q00070	P7	
38	REGULATOR	P02004	ZDC1	
39	REGULATOR PLATE	P02005	SPCC	
40	WASHER	W40030	SPCE	
41	SCREW	T14016	M4x16	
42	RAPID JOINT	A10001	φ 8	
43	HOUSING COVER	P02006	ADC12	
44	FIXING RING	P02007	φ 6xT16L	
45	RETAINER PIN		φ 1.5x16L	
46	WASHER	W20040	φ 4	
47	SCREW	T54016	M4x16	
48	CONTROL VALVE ASSY	P02013	A2024P	
49	AIR INLET VALVE-A	P02014	S45C	
50	O-RING	Q00050	P5	
51	SCREW	T71010	M10x10	
52	AIR INLET VALVE-B	P02015	S45C	
53	O-RING	Q00070	P7	
54	PARID JOINT	A10002	φ 4	
55	SET RING	P02028		
56	SCREW	T56030	M5x16	
57	SPRING	X00053	φ 0.5x13	
58	AIR CYLINDER HOLDER	P02030		
59	GUIDE BAR	U46055		
60	O-RING	Q00480		
61	RAPID JOINT	A20001	φ 4	
62	PISTON	P02031		
63	O-RING	Q00570	φ 5.7x φ 57.6x φ 69	

PARTS LIST

NO.	PART NAME	PART NO.	SPECIFICATION	REMARK
64	PLASTIC BUSHING	P02032	Pa6	
65	CLUTCH	P02033		
66	WASHER	W12030	φ 20x φ 30xT1	
67	CRESCENT RING	F00032	IRTW-32	
68	BOTTOM COVER	P02034		
69	INNER RING	P02035	φ 32x φ 18xT13	
70	DRAW BAR HEAD	P02036		
70	DRAWBAR	P02037		
71	DRAWBAR RING	P02038		
72	HAMMER CAGE PIN	U46032	φ 5.9x32L	
73	HAMMER CAGE	P02021		
74	HAMMER CAM	P02022		PD-150
75	DOG	P02023		PD-150
76	ANVIL	P02025		PD-150
77	RUBBER NOSE GUARD	P02027		PD-150
78	HAMMER CASE	P02026		PD-150
79	HAMMER CASE GROUPS	P02907		PD-150
80	HAMMER CASE GROUPS	P02912		PD-200
81	HOST GROUPS	PDM1-2V		PD-150
	HOST GROUPS	P02913		PD-200
82	CONIROL VALVE GROUPS	PDM2-1V		
83	SET RING GROUPS	PFR3-33		
84	AIR CYLINDER GROUPS	PDM567		
85	PISTON GROUPS	PDM7-3		
86	BOTTOM COVER GROUPS	PDM8-9		
87	BRAWBAR GROUPS	PDM1415A		